i 0 PIECES DE RECHANGE

396900-00

ST EmEad ERSATZTEILE
ﬁ | ﬂ el SPARE PARTS
Oagg . PIEZAS DE RECAMBIO

8.91 Printed in Japan



CORRECTION

PAGE | PART NO.| TAVARO NO. WRONG CORRECT
4 4917 396012-49 Fuse T3,15A/250V Fuse SPT3,15A/250V
(high breakage capacity) | (high breakage capacity)
4 4918 396012-50 Fuse T3,15A/250V Fuse T 5A/125V
(high breakage capacity) | (ULNQE46712 CSA LR36410)
9 4378 396011-11 Power supply cord set Power supply cord set
(US/CND) (USA/CDN)
10 4431 396011-44 Foot cont. 4C-335G Foot cont. 4C-335G
SABS type B SA/BS type B
13 4917 PAGE 1 PAGE 4
13 PAGE 1 PAGE 4

4918




INDEX

1.

front covers,
spool stands,

side cover, base,
pole, spool pins,

External parts,
thread guide beams,
spool holder.

feed control knobs, thread
needle tension controls,

Front cover, decals,
guides, take-up lever covers,
tension release device.

lamp cover, presser foot lever,
caps, looper tension controls,
chain needle guard.

Casing, top cover,
pressure control,
rear covers, caps,
Display module (DC), speed control module (DC).
lower

rods,

motor belt,
eccentrics,

Flywheel, flywheel balances,
shaft, parts on the lower shaft;
collars, ball-connecting rods.

feed

Feed mechanisms, differential feed control,

dogs, levers.

Lower looper, parts on the lower looper axle,
lower looper release mechanism, upper looper,
chain looper, parts on the chain looper axle,
looper thread take-ups.

needle plates "A",
presser bar,

8. Needle bar, needle clamps,
cranks, needle thread take-ups,

upper axle,
presser feet,

cutting mechanism, blades, protection cover.

9. Electric parts (DC); motors, connectors, switches,
foot controls, cords, lamp, lamp socket.

10. Electric parts (DE); motors, connectors, switches
foot controls, cords, lamp, lamp socket.

11. Standard accessories, instruction manuals,

booklets, dust cover.

12. Extra accessories, carrying bag, eye

13. Part number index.
Remark:

Parts appearing more than
same page.

4000 Number underlined :

accessory

and finger protection.

once on the







_ PARTNO. TAVARO NO. NAME OF PART
1546 395052-37 | Screw M4x6
1838 395003-07 | Screw M4x12
1845 396003-11 Front flap hinge
1846 396003-12 | Front flap hinge axle
1847 396003-13 | Front flap spring
1883 396002-10 | Spool holder
1885 396003-40 | Rubber foot
2381 396004-76 | Sleeve 4x4
3362 396006-31 | Washer 3.5x0.5
3494 396007-80 | Screw TPM 4X12
3495 396007-81 | Tapping screw M3x12
3676 396009-22 | Pole
4033 396009-29 | Machine base
4035 396009-30 | Thread guide beam
4036 396009-31 Pole bracket
4037 396009-32 | Left front cover
4038 396009-33 | Hinge bracket
4040 396009-34 | Threading chart (4)
4048 396009-41 | Threading chart (5)
4204 396010-47 | Spool stand only
4231 396010-51 | Spool stand only
4258 396010-64 | Front flap
4259 396010-65 | Front flap
4289 396010-84 | Front panel position hook
4307 396010-87 | Spool pin
4308 396010-88 | Spool stand ass.
4309 396010-89 | Spool stand ass.
4333 396010-95 | Thread guide beam
4334 396010-96 | Beam protection
4411 396011-31 Release lever mark
4420 396011-38 | Tapping screw M4x8 P
4449 396011-49 | Parallel pin 3x10
4465 396011-53 | Pole/beam joint
4504 396011-57 | Grub screw M3x8
4530 396011-66 | Chain looper thread guide - right
4570 396011-82 | Buffer
4630 396012-17 | Tapping screw M4x10 PC
471 396012-47 | Allen screwM4 x 10
800601 395464-00 | Snap ring 93







_ PARTNO. TAVARO NO. NAME OF PART _ r PART NO. TAVARO NO. NAME OF PART
1757 395053-63 | Grub screw M4x4 4533 396011-67 | CS thread strainer
2518 396004-91 Allen screw M4x12 4575 396011-84 | Tapping screw M4x8 S
4042 396009-35 | Front panel (DC) 4613 396012-08 | Top thread guide - yellow
4043 396009-36 | Upper thread guide 4614 396012-09 | Top thread guide - green
4045 396009-38 | Take-up lever cover (4) 4620 396012-11 | Front panel (DE)
4046 396009-39 | Midway looper thread guide 4627 396012-15 | Curved washer 5x1.2x0.1
4047 396009-40 | Display window (4) 4697 396012-40 | S.L./D.F. guide mark (4) - Type lI
4049 396009-42 | Keyboard 4698 396012-41 | S.L./D.F. guide mark (5) - Type Il
4052 396009-43 | L needle tension - blue 4710 396012-29 | Hexagon bolt M4 x 6
4053 396009-44 | R needle tension - red 4713 396012-32 | Take-up lever cover Satin(4)
4054 396009-45 | Tension stud w/bracket 4714 396012-33 | Take-up lever cover Satin(5)
4057 396009-46 | Tension disc - right 560504-9 | 395128-15 | Tension adj. plate
4058 396009-47 | Tension disc - left 560504-10 395128-16 | Tension stopper
4059 396009-48 | Tension spring ¢1.1 - long
4060 396009-49 | Tension knob - red
4061 396009-50 | Tension knob - blue
4068 396009-57 | Tension release crank
4071 396009-58 | Tension release lever
4143 396010-13 | Feed control knob
4221 396010-49 = Tension release axle
4233 396010-52 | Take-up lever cover (5)
4262 396010-66 | Slot sealing plate
4272 396010-74 | Tension release lever tip
4274 396010-75 | Speed reducer knob
4344 396010-98 | S.L/D.F. guide mark (4)
4347 396010-99 | Display window (5)
4392 396011-23 | Speed reducer mark
4394 396011-24 Mode! mark 4DE
4395 396011-25 | Model mark 5DE
4396 396011-26 | Model mark 4DC
4397 396011-27 | Model mark 5DC
4414 396011-32 | Midway needle thread guide
4415 396011-33 | Tension release lever spring
4419 396011-37 Keyboard mark
4421 396011-39 | Tapping screw M3x8 P
4441 396011-48 | Tapping screw M4x10 S
4449 396011-49 Parallel pin 3x10
4519 396011-60 | S.L/D.F. guide mark (5)
4526 396011-62 | Washer DT 5x0.3







_ PARTNO. TAVARO NO. NAME OF PART _ _ PART NO. TAVARO NO. NAME OF PART
1083 395047-24 | Friction washer 6x14x0.15 4268 396010-70 | Cap o8 - grey
1312 395060-12 | Nut M6 4269 396010-71 | Cape15 - grey
1518 395052-15 | Nut M4 4270 396010-72 | Cap 28 - white
1546 395052-37 | Screw M4x6 4305 396010-85 | Presser foot lever ass.
1757 395053-63 | Grub screw M4x4 4306 396010-86 | Thread cutter fixture
1767 395052-70 | Conical washer 4x8x0.4 4343 396010-97 | Lamp holder bracket (DC)
1838 395003-07 | Screw M4x12 4416 396011-34 | Looper thread guide - right
1850 396003-16 | Roll pin 3x12 4417 396011-35 | Front needle guard (4)
1869 396003-32 | Spring washer g6 4418 396011-36 | Lamp mark
2069 396004-39 | Tension spring @1.1 4441 396011-48 | Tapping screw M4x10 S
2248 395054-50 | Knob spring 4526 396011-62 | Washer DT 5x0.3
2376 396004-74 | Allen screw M4x6 4527 396011-63 | Upper looper thread guide - left
3089 396006-93 | Thread cutter 4547 396011-69 | C.L. Tension spring
3377 396008-47 | Washer 4x8x0.8 4548 396011-70 | C. looper tension base
3454 396006-27 | C.L. tension disc 4549 396011-71 | C. looper tension stud
3576 396007-95 | Tension disc - front type 2 4551 396011-73 | C.L. tension knob
4025 396009-24 | Casing 4574 396011-83 | Top thread guide - brown
4026 396009-25 | Lamp cover 4575 396011-84 | Tapping screw M4x8 S
4027 396009-26 | Reflex plate 4605 396012-03 | Tension spring E 0.9 type 2
4028 396009-27 | Top cover 4611 396012-06 | Top thread guide - blue
4032 396009-28 | Rear cover 4612 396012-07 | Top thread guide - red
4062 396009-51 Lower looper tension - green 4624 396012-12 | Rear cover
4063 396009-52 | Looper tension knob 4625 396012-13 | Rear cover
4064 396009-53 | Tension dial plate - green 4627 396012-15 | Curved washer 5x1.2x0.1
4065 396009-54 | Tension dial plate - yellow 4658 396012-21 | Upper looper tension - yellow
4066 396009-55 | Looper tension thead guide 4684 396012-29 | Pressure indicator label
4067 396009-56 | Tension case 560504-4 | 395128-14 | Tension disc - rear
4092 396009-75 | Presser bar lift crank 560504-9 | 395128-15 | Tension adj. plate
4095 396009-76 | Presser foot lever 560504-10| 395128-16 | Tension stopper
4096 396009-77 | Lamp cover hinge bracket 705901 395421-00 | Grub screw M4x5
4098 396009-78 | Reflex partition plate 707908 395049-39 | Screw M3x5
4099 396009-79 | Pressure control axle 707910 395128-09 | Screw TPM4x8
4100 396009-80 | Pressure control lever 707911 395128-17 | Screw M4X30
4101 396009-81 | Pressure release lever 800602 395465-00 | Snap ring #4
4102 396009-82 | Lever tip
4205 396010-48 | Tension stud
4234 396010-53 | Rear cover
4238 396010-55 | Chain needle guard
4267 396010-69 | Cap o7




/"(%’éi “’{/‘:

N Jg!"“

) Rl



— PART NO. TAVARO NO. NAME OF PART
4044 | 396009-37 | LCD/LED display PCB ass.
4193 396010-44 | Main PCB 220-240V
4265 396010-68 | PCB insulation case
4376 396011-09 Main PCB 120V
4422 396011-40 | Tapping screw M3x6 P
4480 396011-54 | Tapping screw M3x10 S
4728 396012-44 | Cord clip PM-105
4917 396012-49 | Fuse T3,15A/250V (high breakage capacity)
4918 396012-50 | Fuse T3,15A/250V (high breakage capacity)







_ PART NO. TAVARO NO. NAME OF PART
1579 395052-57 | Screw M4x10
1699 395053-23 | Lower shaft collar
1757 395053-63 | Grub screw M4x4
1759 395053-65 | Washer STW-FM 8X1
1888 396003-43 | Washer 4x12x2
1893 396003-47 | Looper rod eccentric
1898 396003-52 | Feed eccentric sleeve
3453 396007-62 | Feed cam
4085 396009-69 | Bearing
4087 396009-71 | Crank rod
4103 396009-83 | Main shaft
4104 396009-84 | Handwheel
4105 396009-85 | Handwheel plate
4106 396009-86 | Crank cam
4107 396009-87 | Cutter cam (4)
4108 396009-88 | Plastic collar 8x6
4109 396009-89 Feed eccentric
4111 396009-91 Ball rod ass.
4157 396010-21 Feed forked rod
4195 396010-46 | Belt XL136
4271 396010-73 | C.S./cutter cam (5)
4278 396010-78 | Chain looper rod
4421 396011-62 | Tapping screw M3 x 8.5
4552 396011-74 | Main balance weight - left
4553 396011-75 | Pulley balance weight
4607 396012-05 | Cutter cam slide block
4731 396012-30 | Flywheel weight, type 2
105901 395421-00 | Grub screw M4x5
705909 395047-98 | Grub screw M5 x 5
800625 395128-23 | Clip ring #8
800703 395054-44 | Roll pin 3X16







_ PART NO. TAVARO NO. NAME OF PART m PART NO. TAVARO NO. NAME OF PART
1241 395049-19 | Screw TP M4x10 4177 396010-36 | Feed bar - left
1384 396009-21 | Tapping screw M3x6S 4179 396010-37 | Feed dog ass. - front (4)
1579 395052-57 | Screw M4x10 . 4181 396010-38 | Feed dog ass.- back (4)
1699 395053-23 | Lower shaft collar 4263 396010-67 | Lever stopper plate
1757 395053-63 | Grub screw M4x4 4310 396010-90 | Feed dog ass.- front (5)
1758 395053-64 | Washer STW-FT 5x0.5 4314 396010-91 | Feed dog ass.- back (5)
1759 395053-65 | Washer STW-FM 8X1 4428 396011-42 | Allen screw M4x10 P
1767 395052-70 | Conical washer 4x8x0.4 4441 396011-48 | Tapping screw M4x10 S
1900 396003-54 | Needle bar rod pin 4450 396011-50 | DF regulator rod pin
1901 396003-55 | Washer STW-FT 7X1 4502 396011-55 | Feed bar spring
1935 396003-80 | Collar a7 4503 396011-56 | Feed roller pin - front
2518 396004-91 | Allen screw M4x12 4508 396011-59 | Left partition wall
2973 396005-87 | Self-lock nut 4 4576 396011-85 | Tapping screw M4x6 S
3493 396007-79 | Friction washer g7 4688 396012-34 | DF lever conn. rod - Type |l
3532 396006-51 Feed roller 4689 396012-35 | DF conn. crank - Type |l
4085 396009-69 | Bearing 4690 396012-36 | Lever guide plate - Type I
4108 396009-88 | Plastic collar 8x6 4691 396012-37 | DF axle - Type Il
4110 396009-90 | Looper axle bearing 4692 396012-38 | DF axle arm - Type |l
4144 396010-14 | Stitch length lever 4694 396012-39 | DF axle conn. pin - Type li
4147 396010-15 | Differential feed lever 4718 396012-43 | Oil mark square
4150 396010-16 | DF lever conn. rod 5002011 | 395054-29 | Feed S.B. hinge screw
4151 396010-17 | SL lever conn. rod 5002012 | 395054-30 | Feed slide block
4152 396010-18 Feed lever bracket 705901 395421-00 | Grub screw M4x5
4153 396010-19 | Feed regulator 800601 395464-00 | Snap ring #3
4156 396010-20 | Feed regulator hinge pin 800625 395128-23 | Clip ring #8
4158 396010-22 Feed rock axle crank 800626 395128-24 | Clip ring #7
4159 396010-23 | Feed rock axle
4160 396010-24 | Feed rock lever back
4161 396010-25 | DF conn. crank
4164 396010-26 | DF rod/block conn. pin
4165 396010-27 | DF conn. rod - fong
4166 396010-28 | DF conn. rod - short
4167 396010-29 | DF reguiator rod
4168 396010-30 | DF regulator slide block
4169 396010-31 | DF axle
4170 396010-32 DF axle arm
4174 396010-33 | Feed rock lever front
4175 396010-34 | Feed bar conn. pin back
4176 396010-35 | Feed bar - right







_ PART NO. TAVARO NO. NAME OF PART _ _ PART NO. TAVARO NO. NAME OF PART
1757 395053-63 | Grub screw M4x4 4428 396011-42 | Allen screw M4x10 P
1767 395052-70 | Conical washer 4x8x0.4 4507 396011-58 | Allen screw M5x18 P
1901 396003-55 | Washer STW-FT 7X1 4528 396011-64 | Chain looper thread guide - left
1935 396003-80 Collar 7 4529 396011-65 | Take-up lever left (5)
1939 396003-82 | Upper looper shaft pin 4569 396011-81 | Allen screw M4x8 Pan
2060 396005-39 | Chain looper rocker cube 4575 396011-84 | Tapping screw M4x8 S
2092 396004-54 | Allen screw M3x8 4588 396011-89 | Looper support
2376 396004-74 | Allen screw M4x6 4601 396011-99 | Lower looper axle rocker (5)
2518 396004-91 Allen screw M4x12 4602 396012-00 | Chain looper rocker
3581 396007-97 | Washer 4x7x0.8 4603 396012-01 | Lower looper axle rocker (4)
3846 396008-29 | Screw M3x6B 4604 396012-02 | U. looper axle rocker (4)
4074 396009-60 | Looper thread slide hook 4606 396012-04 | Slider pin
4110 396009-90 | Looper axle bearing 4619 396012-10 | L. looper axle bearing (5)
4113 396009-92 | Plastic collar 5x3 4628 396012-16 | Curved washer 3x6.5x0.15
4115 396009-93 | Upper looper axle 4631 396012-18 | U. looper axle rocker set (5)
4116 396009-94 | Upper looper arm (4) 4634 396012-19 | Take-up lever - right
4117 396009-95 | Upper looper 4717 396012-42 | Oil mark round
4118 396009-96 | Upper looper shaft guide 705901 395421-00 | Grub screw M4x5
4122 396009-97 | L.looper axle bearing (4) 705909 395047-98 | Grub screw M5x 5
4123 396009-98 | Lower looper axle 800602 395465-00 | Snap ring #4
4124 396009-99 | Looper lever 800626 395128-24 | Clip ring #7
4125 396010-00 | Lower looper 900
4126 396010-01 | Overlock needle guard
4184 396010-39 | Take-up lever - left (4)
4207 396008-70 | Conical washer 3x7x0.4
4237 396010-54 | Chain stitch looper
4239 396010-56 | Looper release bracket
4242 396010-57 | Looper release crank
4246 396010-58 | Upper looper release lever
4247 396010-59 | Levertip
4248 396010-60 | Release lever spring
4249 396010-61 | Axle rocker joint pin
4282 396010-79 | Chain looper slider
4283 396010-80 | Slider pin
4284 396010-81 Upper looper shaft
4287 396010-83 | Upper looper arm (5)
4235 396010-94 | Chain looper axle
4407 396011-30 | Hook thumb screw
4425 396011-41 | Nut M2




%
D (((M(@(@ G




_ PART NO. TAVARO NO. NAME OF PART _ _ PART NO. TAVARO NO. NAME OF PART
1542 395052-34 | Flush screw M4x8 4138 396010-11 | Fixed blade shift guide pin
1579 395052-57 | Screw Mdx10 4139 396001-33 | Needle plate 'A' (4)

1699 395053-23 | Lower shaft collar 4140 396010-12 | Needle plate screw

1757 395053-63 | Grub screw M4x4 4253 396010-62 | Cutter arm (5)

1759 395053-65 | Washer STW-FM 8X1 4254 396010-63 | Base blade (5)

1767 395052-70 | Conical washer 4x8x0.4 4285 396010-82 | Cutter arm lifting plate
1894 396003-48 | Upper axle balance weight 4317 396010-92 | Presser foot shank

1901 396003-55 | Washer STW-FT 7X1 4321 396001-11 | Presser foot'A' (5)

1907 396003-61 | Needle bar link 4324 396010-93 | Needle clamp partition
1913 396003-67 | Upper N.B. bearing 4325 396001-35 | Presser foot'A' (4)

1914 396003-68 | Lower N.B. bearing 4329 396001-12 | Needie plate 'A’ (5)

1984 396004-22 | Cutter presser spring 4357 396011-00 | Cutter knob stopper
2481 396002-15 | Stitch tongue set screw type 2 4358 396011-01 | Needle clamp (5)

2973 396005-87 | Self-lock nut 4 4361 396011-02 | Cut-width indicator

3416 396006-20 | Needle clamp thread guide (5) 4363 396011-03 | Cut-width scale plate (5)
3658 396006-75 | Needle clamp allen screw 4365 396011-04 | Cut-width scale plate (4)
3659 396006-76 | Needle plate position screw 4370 396011-06 | Needle bar ass. (5)

3900 396009-23 | Dry lock allen screw M3x3 4421 396011-39 | Tapping screw M3 x 8.5
4073 396009-59 | Protection cover 4428 396011-42 | Alien screw M4x10 P
4076 396009-61 Needle bar asse. (4) 4452 396011-51 Flush screw M3x5

4077 396009-62 | Needle bar 4461 396011-52 | Grub screw M4x6

4078 396009-63 | Needle clamp (4) 4521 396011-61 | Needle clamp thread guide (4)
4080 396009-64 | Needle bar stud 4550 396011-72 | Needle plate lifter

4081 396009-65 | Take-up lever 4586 396011-88 | Allen screw M5x8 - flat tip
4082 396009-66 | Needle bar link pin 4600 396011-98 | Parallel pin 3x16

4083 396009-67 | Needle bar crank - right 4626 396012-14 | Hexagon bolt M4X10
4084 396009-68 | Upper axle 4681 396012-31 | Pin 3 x 38

4085 396009-69 | Bearing 4685 396012-28 | Side cover stopper spring
4086 396009-70 | Needle bar crank - left 4695 396012-45 | Needie thread take-up lever (4)
4088 396009-72 | Presser bar 4711 396012-47 | Allen screw M4 x 10
4090 396009-73 | Presser bar bearing 4734 396012-46 | Needle thread take-up lever(5)
4091 396009-74 | Presser bar guide 700206 395402-00 | Screw SM7X8 Cr

4127 396010-02 | Cutter arm (4) 705901 395421-00 | Grub screw M4x5

4128 396010-03 | Cutter arm axie 705909 395047-98 | Grub screw M5x 5

4129 396010-04 | Moving blade holder 707901 395430-00 | Screw TPM 4 X 8

4130 396010-05 | Cutter knob 800101 395041-00 | Presser bar spring

4131 396001-14 | Moving blade 800415 396012-26 | Friction washer 13x8x0.2
4132 396010-06 | Fixed blade spindle 800603 395466-00 | Snap ring #5

4134 396010-07 | Fixed blade shift wheel 800625 395128-23 | Clip ring #8

4135 396010-08 | Shift wheel support 800626 395128-24 | Clipring #7

4136 396010-09 | Fixed blade support 800701 396012-27 | Roll pin 2x10 SUS

4137 396010-10 | Fixed blade (4)







_ PART NO. TAVARO NO. NAME OF PART
1241 395049-19 | Screw TP M4x10
1279 395049-20 | Motor set nut M4
1731 395053-40 | Motor pulley XL8
2377 396004-75 | Screw M3x8
3836 396008-27 | Switch T-881
3958 396008-65 | Wall piug (GB)
4186 396010-40 | Lamp socket set 14V (DC)
4187 396001-36 | 14V light bulb (DC)
4191 396010-43 | Receptable NC 130N
4194 396010-45 | Foot cont. YM-485 (DC)
4275 396010-76 | SW bracket
4276 396010-77 | Motor bracket (DC)
4369 396011-05 | Jack mouth peace holder
4374 396011-07 | Power supply cord set (AUS/NZ)
4375 396011-08 | Power supply cord set (CEE)
4377 396011-10 | Power supply cord set (no plug)
4378 396011-11 Power supply cord set (US/CND)
4379 396011-12 | Jack + harness
4380 396011-13 | Wired TB/SW unit (DC) 120V
4382 396011-14 | TR set 240V
4383 396011-15 | TR set220V
4384 396011-16 | TR set 120V
4386 396011-17 | Motor set YM-310D 240V
4387 396011-18 | Motor set YM-310D 220V
4388 396011-19 | Motor set YM-63D 120V
4389 396011-20 | Motor YM-310D 240V
4390 396011-21 | Motor YM-310D 220V
4391 396011-22 | Motor YM-63D 120V
4537 396011-68 | Jack mounting base
4575 396011-84 | Tapping screw M4x8 S
4576 396011-85 | Tapping screw M4x6 S
4593 396011-94 | Spec. plate DC 115V (Not shown)
4594 396011-95 | Spec. plate DC 220V (Not shown)
4595 396011-96 | Spec. plate DC 230V (Not shown)
4596 396011-97 | Spec. plate DC 240V (Not shown)
4657 396012-20 | Motor insulating ring set
4659 396012-22 | Wired TB/SW unit (DC)
4699 396012-25 | Jack-pin and cordset
4719 396012-30 | Off label (UL) (Not shown)
4720 396012-31 Face cover caution label(UL)(Not shown)
707901 395430-00 | Screw TPM 4 X 8
707908 395049-39 | Screw M3x5







_ PARTNO. TAVARO NO. NAME OF PART
1279 395049-20 | Motor set nut M4
1731 395053-40 | Motor pulley XL8
2377 396004-75 | Screw M3x8
3470 396008-53 | Insulation plate
3820 396008-22 | Cord set CSA
3821 396008-23 | Cord set UL
3822 396008-24 | Cord set CEE
3823 396008-25 | Cord set SAA/NZ
3824 396008-26 | Cord set SA/BS
3836 396008-27 | Switch T-881
3837 396008-28 | Terminal block 3SRF-2B
3958 396008-65 | Wall plug (GB)
4189 396010-41 | Motor (DE) 4M-307G 220V
4190 396010-42 | Motor bracket (DE)
4227 396010-50 | Foot cont.4C-335B UL type M
4400 396011-28 | Lamp set 220-240V E-14
4402 396011-29 | Lamp set 120V E-12
4430 396011-43 | Foot cont. 4C-335G CEE type A
4431 396011-44 | Foot cont. 4C-335G SABS type B
4432 396011-45 | Foot cont. 4C-335G SAA/NZ type |
4434 396011-46 | Foot cont. 4C-335B CSA type O
4441 396011-48 | Tapping screw M4x10 S
4564 396011-76 | Motor (DE) 4M-807K 240V
4565 396011-77 | Motor (DE) 3M-952J 115V
4566 396011-78 | Wired TB/SW set 115V
4567 396011-79 | Condensor cover
4568 396011-80 | Wired TE/SW set 220-240V
4589 396011-90 | Spec. plate DE 115V (Not shown)
4590 396011-91 | Spec. plate DE 220V (Not shown)
4591 396011-92 | Spec. plate DE 230V (Not shown)
4592 396011-93 | Spec. plate DE 240V (Not shown)
4677 396012-23 | Foot cont.4C-335G (BS)
4719 396012-30 | Off label (UL) (Not shown)
4720 396012-31 Face cover caution label(UL)(Not shown)
522018 395049-62 | Light bulb 120V E-12
574010 395297-00 | Light bulb 220V E-14
574029 395297-01 | Light bulb 240V E-14
705901 395421-00 | Grub screw M4x5
707908 395049-39 | Screw M3x5
976704 395297-02 | Light bulb 110V E-14







_ PART NO. TAVARO NO. NAME OF PART
1201 395049-43 | Oiler
2011 396002-01 | Tweezers
2015 396002-07 | Spool cap
2379 396002-12 | Brush
3087 396002-27 | Needle assortment 80-90
3851 396002-78 | Twin needle ELx705 ZWI
3897 396002-69 | Allen screwdriver 1.5mm
4050 396001-20 | Chain stitch sewing table
4131 396001-14 | Moving blade
4196 396001-34 | Needle plate 'B' (4)
4198 396001-18 | Machine cover
4326 396001-17 | Presser foot 'B' (5)
4327 396001-15 | Needle plate 'B' (5)
4328 396001-16 | Needle plate 'C' (5)
4335 396001-31 | Material waste container
4366 396001-38 | Accessory case
4424 396001-19 | Convertor
4457 396001-13 | Wrench 7mm
4460 396001-37 | Spool disc sheet
4577 396011-86 | Carton (Not shown)
4578 396011-87 | Styrofoam set No.24 (Not shown)
4637 396100-02 | Instr. manual (4) - Afr./Eng.
4638 396101-07 | Instr. manual (4) - Fre./Ger.
4640 396102-07 | Instr. manual (4) - Fre./Eng.
4641 396102-03 | Instr. manual (4) - Dan./Eng.
4642 396105-14 | [nstr. manual (4) - Swe./Fin.
4647 396110-12 Instr. manual (5) - Afr./Eng.
4648 396111-17 Instr. manual (5) - Fre./Ger.
4650 396112-17 Instr. manual (5) - Fre./Eng.
4651 396112-13 Instr. manual (5) - Dan./Eng.
4652 396115-24 Instr. manual (5) - Swe./Fin.
4667 396120-22 | Accessory booklet Afr./Eng.
4668 396121-27 | Accessory booklet Fre./Ger.
4670 396122-27 | Accessory booklet Fre./Eng.
4671 396122-23 | Accessory booklet Dan./Eng.
4672 396125-34 | Accessory booklet Swe./Fin.
4755 396107-09 | Instr. manual Fre/Dut (4)
4756 396117-19 Instr. manual Fre/Dut (5)
4757 396127-29 | Accessory booklet Fre/Dut







_ PART NO. TAVARO NO. NAME OF PART

2014 395052-03 | Thumb screw M4

2082 396002-00 | Srcrewdriver (Not shown)

3391 396002-43 | Threader set (Not shown)

3392 396002-31 | Spool net 60cm long (Not shown)

3800 494050 Needle holder/magnifier(Not shown)

4197 396001-27 | Cloth guide

4481 396001-22 | Blind hem/flatlock foot (4)

4485 396001-23 | Blind hem/flatlock foot (5)

4487 396001-24 | Multi-purpose foot (4)

4489 396001-25 | Multi-purpose foot (5)

4520 396001-26 | Attachment holder

4558 396001-40 | Piping foot (4)

4560 396001-41 | Piping foot (5)

4563 396001-21 | Chain stitch foot

4597 396001-28 | Tape guide

4599 396001-29 | Gathering plate

4632 396001-32 | Eye/finger protection

4635 396001-30 | Bias binder

4723 396001-42 | Cloth guide

4725 396001-04 | Gauge - Type li (Not shown)

4726 396001-39 | Coin screw M4 x 8

4735 396001-43 | Ribbon thread spoo! pin

4736 396001-44 | Carrying bag
494260 494260 Elastic gatherer 7.5mm(Not shown)
494271 494271 Elastic gatherer 10mm(Not shown)
494275 494275 Elastic gatherer 13mm(Not Shown)




PART NO. PAGES PART NO. PAGES PART NO. PAGES PART NO. PAGES PART NO. PAGES PART NO. PAGES

1083 3 2082 12 3958 9,10 4078 8 4129 8 4190 10
1201 1 2092 7 4025 3 4080 8 4130 8 4191 9
1241 6.9 2248 3 4026 3 4081 8 4131 8,11 4193 4
1279 9,10 2376 3.7 4027 3 4082 8 4132 8 4194 9
1312 3 2377 9,10 4028 3 4083 8 4134 8 4195 5
1384 6 2379 11 4032 3 4084 8 4135 8 4196 11
1518 3 2381 1 4033 1 4085 56,8 4136 8 4197 12
1542 8 2481 8 4035 1 4086 8 4137 8 4198 ik
1546 1,3 2518 2,6,7 4036 1 4087 5 4138 8 4204 1
1579 56,8 2973 6,8 4037 1 4088 8 4139 8 4205 3
1699 56,8 3087 1 4038 1 4090 8 4140 8 4207 7
1731 9,10 3089 3 4040 1 4091 8 4143 2 4221 2
1757 2356,7,8 3362 1 4042 2 4092 3 4144 6 4227 10
1758 6 3377 3 4043 2 4095 3 4147 6 4231 1
1759 5,6,8 3391 12 4044 4 4096 3 4150 6 4233 2
1767 3,6,7,8 3392 12 4045 2 4098 3 4151 6 4234 3
1838 1,3 3416 8 4046 2 4099 3 4152 6 4235 7
1845 1 3453 5 4047 2 4100 3 4153 6 4237 7
1846 1 3454 3 4048 1 4101 3 4156 6 4238 3
1847 1 3470 10 4049 2 4102 3 4157 5 4239 7
1850 3 3493 6 4050 11 4103 5 4158 6 4242 7
1869 3 3494 1 4052 2 4104 5 4159 6 4246 7
1883 1 3495 1 4053 2 4105 5 4160 6 4247 7
1885 1 3532 6 4054 2 4106 5 4161 6 4248 7
1888 5 3576 3 4057 2 4107 5 4164 6 4249 7
1893 5 3581 7 4058 2 4108 5,6 4165 6 4253 8
1894 8 3658 8 4059 2 4109 5 4166 6 4254 8
1898 5 3659 8 4060 2 4110 6,7 4167 6 4258 1
1900 6 3676 1 4061 2 4111 5 4168 6 4259 1
1901 6,7.8 3800 12 4062 3 4113 7 4169 6 4262 2
1907 8 3820 10 4063 3 4115 7 4170 6 4263 6
1913 8 3821 10 4064 3 4116 7 4174 6 4265 4
1914 8 3822 10 4065 3 4117 7 4175 6 4267 3
1935 6,7 3823 10 4066 3 4118 7 4176 6 4268 3
1939 7 3824 10 4067 3 4122 7 4177 6 4269 3
1984 8 3836 9,10 4068 2 4123 7 4179 6 4270 3
2011 1 3837 10 4071 2 4124 7 4181 6 4271 5
2014 12 3846 7 4073 8 4125 7 4184 7 4272 2
2015 1 3851 1 4074 7 4126 7 4186 9 4274 2
2060 7 3897 1 4076 8 4127 8 4187 9 4275 9
2069 3 3900 8 4077 8 4128 8 4189 10 4276 9




PART NO. PAGES PART NO. PAGES PART NO. PAGES PART NO. PAGES PART NO. PAGES PART NO. PAGES
4278 5 4379 9 4460 11 4575 2,3,79 4638 11 4726 12
4282 7 4380 9 4461 8 4576 6,9 4640 1 4728 4
4283 7 4382 9 4465 1 4577 1 4641 1 4731 5
4284 7 4383 9 4480 4 4578 11 4642 11 4734 8
4285 8 4384 9 4481 12 4586 8 4647 11 4735 12
4287 7 4386 9 4485 12 4588 7 4648 11 4736 12
4289 1 4387 9 4487 12 4589 10 4650 11 4755 11
4305 3 4388 9 4489 12 4590 10 4651 11 4756 1
4306 3 4389 9 4502 6 4591 10 4652 11 4757 11
4307 1 4390 9 4503 6 4592 10 4657 9 4917 1
4308 1 4391 9 4504 1 4593 9 4658 3 4918 1
4309 1 4392 2 4507 7 4594 9 4659 9 494260 12
4310 6 4394 2 4508 6 4595 9 4667 Al 494271 12
4314 6 4395 2 4519 2 4596 9 4668 1 494275 12
4317 8 4396 2 4520 12 4597 12 4670 1 500201-1 6
4321 8 4397 2 4521 8 4599 12 4671 11 500201-2 6
4324 8 4400 10 4526 2,3 4600 8 4672 11 522018 10
4325 8 4402 10 4527 3 4601 7 4677 10 560504-4 3
4326 1 4407 7 4528 7 4602 7 4681 8 560504-9 23
4327 1 4411 1 4529 7 4603 7 4684 3 560504-10 23
4328 11 4414 2 4530 1 4604 7 4685 8 574010 10
4329 8 4415 2 4533 2 4605 3 4688 6 574029 10
4333 1 4416 3 4537 9 4606 7 4689 6 700206 8
4334 1 4417 3 4547 3 4607 5 4690 6 705901 356,7,8,10
4335 1 4418 3 4548 3 4611 3 4691 6 705909 578
4343 3 4419 2 4549 3 4612 3 4692 6 707901 8,9
4344 2 4420 1 4550 8 4613 2 4694 6 707908 3,9,10
4347 2 4421 258 4551 3 4614 2 4695 8 707910 3
4357 8 4422 4 4552 5 4619 7 4697 2 707911 3
4358 8 4424 f 4553 5 4620 2 4698 2 800101 8
4361 8 4425 7 4558 12 4624 3 4699 9 800415 8
4363 8 4428 6,78 4560 12 4625 3 4710 2 800601 1,6
4365 8 4430 10 4563 12 4626 8 4711 1,8 800602 3,7
4366 b 4431 10 4564 10 4627 23 4713 2 800603 8
4369 9 4432 10 4565 10 4628 7 4714 2 800625 56,8
4370 8 4434 10 4566 10 4630 1 4717 7 800626 6,7,8
4374 9 4441 236,10 4567 10 4631 7 4718 6 800701 8
4375 9 4449 1,2 4568 10 4632 12 4719 9,10 800703 5
4376 4 4450 6 4569 7 4634 7 4720 9,10 976704 10
4377 9 4452 8 4570 1 4635 12 4723 12
4378 9 4457 11 4574 3 4637 11 4725 12




